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01 UCI drop test  
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02 Description machine 
 

1) Front and side picture of the machine 
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2) Description of the different components 
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03 Procedure deviation 
 

To measure the deviation, we work with easy truing device. (See 

picture below) 

 

 
 

 

We measure first the left side of the rim. 

After we turn the wheel and measure the right side of the rim. 

(See picture below) 
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04 Pictures of wheel in 
the installation 
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04 Results 
 

Deviation report after impact CR5-55     
The red mark on the graph is the place of impact 

 

AXIAL on left rim hook  

 

 

 

 

 

 

AXIAL on right rim hook  
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RADIAL on left rim hook  

 

 

 

 

 

 

 

RADIAL on right rim hook  
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Picture after drop on place of impact 
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05 Conclusion 
 

CR5-55 

 

- no visible cracks or delamination on the rim       

- no change in lateral profile or in lateral run out in excess of 1.0mm 

Initial Range left = 0,20 see deviation report        

Initial Range right = 0,23 see deviation report         

 

- no change in radial profile or in radial run out in excess of 1.0mm 

Initial Range left = 0,32 see deviation report         

Initial Range right = 0,39 see deviation report         

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Test performed by Mike Van Schil 

Report written by Mike Van Schil 

Wilrijk, 03.05.18 
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